
RR-WMHR-75-01-WX
Wall-Mounted Half Rack
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Parts List

Button Head Cap Screw M4×4

Right Hook

Right Hook

Pin Shaft

LOGO Boardφ74×1.5

Right hook 241.3×153.8×25.7

Plastic Sheeting 255×62×5

Plastic Sheeting 52×44×5

Flat Washer φ9×φ16×1.6

Button Head Cap Screw M8×50

Nylon Lock Nut M8

Flat Head Cap Screw M6×10

Button Head Cap Screw M4×4

Left Hook

Left Hook

Pin Shaft

LOGO Board φ74×1.5

Right hook 241.3×153.8×25.7

Plastic Sheeting 255×62×5

Plastic Sheeting 52×44×5

Flat Washer φ9×φ16×1.6

Button Head Cap Screw M8×50

Nylon Lock Nut M8

Right Safety Arm Flat Head Cap Screw M6×10

Right Safety Arm Button Head Cap Screw M4×4

Long Plastic Board 603×41×5 LOGO Board 696×120×1.5

Pin Shaft Trim Panel 213×200×3

LOGO Board φ74×1.5 LOGO Board 123×

Item No. Description QTY Item No. Description QTY

1 Wall mount 4 13.8 2

2 Ground frame components 2 14 1

3 Horizontal Bar Rack 1 14.1 1

4 Adjustable Frame 2 14.2 1

5 Upright Frame 2 14.3 1

6 Cross Brace 4 14.4 1

7 Cross Brace 2 14.5 1

8 Barrel 1 14.6 2

8.1 U-shaped connection frame 1 14.7 2

8.2 Turret 1 14.8 1

8.3 Battery Mounting Bracket 1 14.9 1

8.4 Shaft φ25.4×102 2 14.1 8

8.5 Bushing φ38×φ25.4×18 4 14.11 2

8.6 Adjust The Handle M10×20 1 15 1

8.7 Hex Head Bolt M10×25 4 15.1 1

8.8 Flat Washer φ11×φ38×2 4 15.2 1

8.9 Spring Washer φ10 4 15.3 1

9 Barbell Bar Rack 6 15.4 1

10 LOGO Fixed Plate 1016×150×69×4 1 15.5 1

11 Barbell placement rack 1 15.6 2

11.1 Barbell placement rack 1 15.7 2

11.2 Bush φ60×52.5×63 1 15.8 1

11.3 Rubber pad 1 15.9 1

12 1 15.1 8

12.1 1 15.11 2

12.2 1 16 1

12.3 1 17 2

12.4 1 18 2

12.5 1 19 2

12.6 2 20 Ground floor mat 4

12.7 13 21 4

12.8 2 22 Aluminum blocking plate φ42.9×6 6

13 1 23 Spacer sleeve φ76.2×φ47.9×25.4 6

13.1 1 24 Hex Head Bolt M10×25 35

13.2 1 25 Nylon Lock M24 41

13.3 1 26 Flat Washer φ44×φ25×4 88

13.4 1 27 Hex Head Bolt M24×130 12

13.5 1 28 Button Head Cap Screw M4×4 12

13.6 2 29 Expansion bolt M12×110 8

13.7 13

38×1.5

Plastic Sheeting 255×62×5 LOGO Board 123×38×1.5

Plastic Sheeting 52×44×5

Flat Head Cap Screw M6×10 Plug F75×16

Button Head Cap Screw M4×4

Left Safety Arm

Left Safety Arm

Long Plastic Board 603×41×5

Pin Shaft

LOGO Board φ74×1.5

Plastic Sheeting 255×62×5

Plastic Sheeting 52×44×5

Flat Head Cap Screw M6×10
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Exploded View
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STEP 1
Note：Hand Tighten Bolts and Nylon Lock Nuts.

1
25

26

26

24
27

26

6

25

26

2

7

25

26

5

4

29

Item No. Description QTY Item No. Description QTY

1 Wall mount 2 24 Hex Head Bolt M10×25 4

2 Ground frame components 2 25 Nylon Lock M24 10

4 Adjustable Frame 2 26 Flat Washer φ44×φ25×4 22

5 Upright Frame 2 27 Hex Head Bolt M24×130 4

6 Cross Brace 4 29 Expansion bolt M12×110 4

7 Cross Brace 1
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STEP 2
Note：Hand Tighten Bolts and Nylon Lock Nuts.

Item No. Description QTY Item No. Description QTY

1 Wall mount 2 25 Nylon Lock M24 14

3 Horizontal Bar Rack 1 26 Flat Washer φ44×φ25×4 28

6 Cross Brace 2 27 Hex Head Bolt M24×130（8.8级） 4

7 Cross Brace 1 29 Expansion bolt M12×110 4

24 Hex Head Bolt M10×25 14

7

3

25

26

25

26

24 26

25

26
6

26
27

24

26

26 25

26 25

29

24

1
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STEP 3
Note：Hand Tighten Bolts and Nylon Lock Nuts.

25

26

9

24

26

24

26

25

26

23

Item No. Description QTY Item No. Description QTY

9 Barbell Bar Rack 6 25 Nylon Lock M24 14

23 Spacer sleeve φ76.2×φ47.9×25.4 6 26 Flat Washer φ44×φ25×4 28

24 Hex Head Bolt M10×25 35
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STEP 4
Note：Wrench Tighten Screws.

8

26 24

11

26
24

26

25

12

14

13

15

Item No. Description QTY Item No. Description QTY

8 Barrel 1 15 1

11 Barbell placement rack 1 24 Hex Head Bolt M10×25 3

12 1 25 Nylon Lock M24 3

13 1 26 Flat Washer φ44×φ25×4 6

14 1

Left Hook

Right Safety Arm

Left Safety Arm

Right Hook
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